)

\\\\‘“‘"'""?f,, hEs
MA =5 &as = A
T a3 C AS TESTING

CNAS L0125

)
\

% »
20151000357 Uit 2015 IR LT 0352

A - =

Test Report

No: 2016TC800305

[T R
Product name: FEREF/ME BBk Es

Z W OB A
Lhit being tested: ==

o0 - v

Manufacturer: ——

E I
Enfrusting wits MR (RED HRAT

oA A
Test kind: BRI

:n—!a-,.

VL7348 B B s KAk q_nﬁ%”ﬁ%#y\*ib

Jiangsu Ceramics & Refractory.




(L3 E F BT KA RE ™ dh i B I B A 56 v 0

Jiangsu Ceramics & Refractory Products Quality Supervision Inspection Center

o i
fr B W B
Test Report
2016TC800305 # 2 1 E1R
i FEER /M S} 12 A MRS | \esaoi
Product name Specifications
EFEANMS \ [EE7
Producing date Batch No. Brand

FRBM AR\ EE B IE\FHL\EP R

Mg (FPED HRAFRNGMITRFILEAERISS\—

Manufacturer name‘\Add\Tel. \Phone\Zip

Entrusting unit name\Add\Tel. \Phone\Zip \186625783074215127
A B AL A AR\ MR\ B E BAE\ F YL\ BB 4R en b 0
Unit being tested ‘Add\Tel. \Phone\Zip
EFREAG\BIL\BREA TGS |

Test Standard(s)

CJ/T 194-2014

(I alsa K28 A

i By I g ) N : =
BRI | rnm SRR o chm> wRAA i P
Test kind Task from Sample bill Ne
=15 4t T . ol == e
HENE | iz m%ﬁ — BRIS 01610800305
Sample quantity Sanpling batch Sample Ng
MRS | WREAR | A
Sampling date Sampl ing staff Samling location
HamER | ERERHTES | HERS |
Grade Backup = .:r at il!llt“l(al::rtl i eal up for Sealing stata
SF % RIS ey EEHFAS
1) B BB ‘2016“08_08 Herthe m?ﬁﬁ%fﬁﬁmwwnw
Test date Test location %ﬁ#%i}:\ .:[_J\
I kiR

HmEms, B

(W BER)
2016 4 8 H 12 H

pagie | <
Test Conclusion o
:3‘13‘
33 '
Note
Approval Proofreader 29'—

x 1.
Majorteste

DERE

L 0

N

B

LX)

o

B,

\#



oWl o5 RIC B R

2016TC800305 2 WM PR
s MBI A B AR E XK B R |

! . Technical Single
No. Test item Unit Test results

requirement evaluation

Flﬁ'l?“ﬂﬁ%?ﬁ; ffiﬂ??ﬁ
1 S I, AABRRER. EEN
Zif RE, TNNHEE.
FIE . RSk,

‘ Z ik _ M A & F GBI

3 g 6461-2002 1 9 L EK 10 2 ot

iy =i

&

Note




